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THE HIGH TEMPERATURE TENSION TEST OF THE
M1SCELLANEOUS STEEL BARS

Motozo Maeda, Zyoichs Yoshikawe & Tuto Ota
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The author carried out a series of the high temperature tension test of the miscellaneous steel
bars produced at Yahata Iron and Steel Works, Japan, namely, carbon steel (0.07~1.06%C),
silicon steel for electrical sheet ,T7” and B 7, stainless steel, and Cr-Mn steel. -

All the test specimens are hot-worked and finished to 16mm dia without machining, qud the
testing temperature covered from room temp. to 145000, stepwiszly at 50°C.

As the resalts of this experiments, it has been ascertained that;

1. Low carbon stee's have the characteristic temperature range of the somewhat increasing tensile
stiength and decreasing elongation at about$00°C. But, generally, each kind of steels extremely
decreases its tensile strength and increases elongation above 800°C without much difference

each other, showing that suitable temperature for rolling or furging is 800~1250°C

:m(l the

value is approximately 3~7 kg per mm® at 100 J0eC.

temperature range $00~200°C
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2. Silicon steel ,T” and B” have slightly high value of elongation and reduction of area at
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3. Cr-Mn steel shows tiwice as large a tensile strength as that of ahy other steels at about1000°C
and the minor crack at the rupture portion at temperature range 1000~-1150°C, suggested the

difficulty in rolling or forging.
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STUDY ON DIE BLOCK STEEL
- Fumio Abe and T'oshio Sailo

Synopsis:—

There are certain foundamental properties in die bloeks which should be found in every one of
them, They appear to be as follows: ’

1. High value both of strength and toughness at room and higher tem perature..
2. High wear resistance for use. ’

3. Mass-effect at any mass should possibly be least in heat treatment,

4. Machinability should be good after heat treatment.

The results of tests and comparative stud’es of above qualifications on five kinds of steels,
namely two kinds of Ni-Cr-Mo steel and each one kinds of Cr-Mo steel, Cr-Mn- and Cr-V steel
are hereby reported. )
~ After all, Ni-Cr-Mo steel turned out to be the best awong all to answer above requirements.
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